
DECREASED LEVEL OF CONSCIOUSNESS OR NEUROLOGIC SYMPTOMS 


(NON-TRAUMATIC)





Patient Conscious?





NO





Pulse Present?





NO





YES





1. CPR


2. Apply AED 


3. Refer to


   Appropriate Algorithm


4. Begin Rapid Transport to


    Hospital








Quick look Paddles





1.  ABC’s


2.  Oxygen


3.  Assist Ventilations if Resp. Inadequate





1.  Obtain Blood Sample


2.  Determine Blood Glucose


3.  IV, LR/NS, TKO





Monitor EKG





Blood Glucose > 70?





NO





1.  Dextrose, 25g , IV or


2.  Glucagon 1U IM/SC if no IV


3.  May repeat Dextrose 25g if no 


     improvement





1.  Diastolic BP >110 or Systolic BP >180, and


2.  CNS Symptoms


    -Headache


    -Dizziness


    -Eye Pain


    -Blurred Vision





YES





Refer to Hypertension Algorithm


Treat and return





Overdose or Poisoning Possible?





NO





NO





YES





Possible Hypothermia, Hyperthermia, or Hypovolemia?





NO





Arrhythmia Present?





1.  Naloxone(Narcan) 2mg IV


2.  Consider Romazicon 0.25mg IV


     (If benzodiazipine suspected)


3.  May repeat if no improvement





Continue to 


Monitor & Transport





NO





YES





Refer to 


Appropriate


 Algorithm





YES





Refer to 


Appropriate


 Algorithm





YES





EMT-I





EMT-P





Consider Thiamine 100mg IM/IV if Alcoholic or Malnutrition Suspected





PEDIATRIC DOSE





Dextrose 25% (D25W), 2cc/kg, IV


Glucagon 20mcg/kg, IM/SC


Naloxone (Narcan) 0.01 mg/kg IV


Flumazeril(Romazicon) 0.01mg/kg IV





EMT








